
 

 

CLONCURRY DRINKING WATER QUALITY 
MANAGEMENT PLAN 

Service Provider ID 36 
 



 

 GBA • Page | i 

Document Control 

Date Description Author 

07/06/2012 Final Version 1.0 Cloncurry Shire Council 

29/08/2012 Final Version 2.0 Cloncurry Shire Council 

31/03/2015 Final Version 3.0 Cloncurry Shire Council 

08/09/2017 Final Version 4.0 Cloncurry Shire Council 

06/02/2020 Final Version 5.0 Cloncurry Shire Council 

17/12/2021 Final Version 6.0 Cloncurry Shire Council 

19/02/2024 Amended following Regular Review Isabeau Gavel 

22/02/2024 Review CSC Megan Anderson 

23/02/2024 Amendment submitted Megan Anderson 

12/07/2024 Amended based on Regulator Feedback Isabeau Gavel 

25/09/2024 Final revision Megan Anderson 
[...]
between CSC and SunWater with Council Water Operators calling SunWater prior to bringing the NWQWP 
online and upon discontinuing its use. This ensures that the water sourced from Lake Julius is of a suitable 
water quality. 



 

GBA • Page | 9 

2.2 Dajarra 

Dajarra is located near the QLD/Northern Territory Border, approximately 150km south-west of 
Cloncurry. Operation of the Dajarra scheme is challenged by geographical isolation and extreme weather 
variances. 

Dajarra sources it’s drinking water supply from the Great Artesian Basin, through a series of sub-Artesian 
bores. The Great Artesian Basin extends over approximately one-fifth of the Australian continent and 
contains 8.7 x 106 GL of groundwater in the Jurassic sandstone aquifers. It is the largest groundwater and 
Artesian basin in the world.  The basin is located under mostly arid and semi-arid landscapes to the west 
of the Great Dividing Range. The major sources of recharge for the Great Artesian Basin are through 
rainfall and stream flow infiltration into the exposed sandstone on the edge of the basin. 

 

Figure 2: Great Artesian Basin  Recharge, Discharge and Flow Diagram. 

  



 

GBA • Page | 10 

3.0 CLONCURRY DRINKING WATER SCHEME 

The Cloncurry Drinking Water scheme sources its drinking water predominantly from the Lake Julius Dam 
(due to noticeably higher water quality) and the Cloncurry River (from a series of river wells). Historically, 
Council also sourced water from the Chinaman Creek Dam (600m upstream of its junction with the 
Cloncurry River), however, this was discontinued as a raw water source in 2019 due to taste and odour 
issues. A diversion channel has been constructed from the Cloncurry River to the Chinaman Creek Dam 
so that harvest pumps can be used to fill the dam if required.  

The Cloncurry River Wells system comprises of 4 Wells (Main Well, River Well 1, River Well 2, Walton’s 
Well) and 4 Bores (Bore 1, Bore 2, Bore 4 & Bore 5) of which 3 Wells and 4 bores are used preferentially 
for drinking water. Walton’s Well is used as a non-potable supply to rural residences (rates notices 
nominate the Walton’s Well supply as non-potable), however, it is currently not isolated from the rest of 
the potable distribution system. All Wells have been constructed with concrete walls and covers and are 
buried in the riverbed with pumps installed to extract the water. As they are buried in the river, there has 
not been any issues with flood or debris damage.  

The Cloncurry WTP is a conventional WTP providing facilities for chemical coagulation, flocculation, 
clarification, filtration and disinfection using Chlorine Gas. Raw water is pumped from two separate lines 
into the WTP. This allows for slightly different treatment processes to manage the different water 
qualities coming from the two sources (e.g. raw water from the River Wells can be dosed with PAC as 
required to manage taste and odour issues). Raw water from Lake Julius is pumped from the NWQWP to 
a breaker tank and pump station, then to a balance tank, before being gravitated directly to the WTP. 
Raw water from the River Wells is pumped to the re-lift pump station. All raw water entering the WTP is 
dosed with Soda Ash, Potassium Permanganate, ACH and Polymer in a rapid mixing tank. Jar Testing is 
undertaken as required to ensure optimal coagulant/polymer dose is added. The Turbidity and pH of the 
combined raw water is measured online in the mixing tank. ORP is also measured online to ensure that 
Potassium Permanganate is dosed. A low ORP will indicate underdosing, triggering the plant shut down. 
Working day visual inspections are conducted to ensure the dosing pumps are working correctly.  

Once dosed, the water is passed through the clarifier where flocculated particles are settled. Regular de-
sludges occur approximately every hour. The water then passes through rapid gravity duel media filters. 
Chlorine can be pre-dosed prior to filtration to assist with Total Iron and Manganese issues as required, 
however, normally, pre-chlorination occurs after clarification to minimise the risk from dis-infection by-
products. Filters are cleaned regularly using a reversed flow of water through the media. Filter effluent 
Turbidity is measured daily to keep track of the filtration process.  

Filtered water combines into a single main and is chlorinated using Chlorine Gas prior to being deposited 
in the 4.1 ML Clear Water Tank (CWT), situated on the north-east side of the WTP. The CWT provides 
contact time for disinfection, working day Free Chlorine testing is conducted to ensure effective 
disinfection. There are two back-up Clear Water Tanks which can be utilised if the primary tank requires 
maintenance. Water from the CWT is then pumped to the Town Reservoir before being reticulated to the 
town. 

Water from the sludge ponds can be fed back to the head of the water treatment plant. The raw water 
flows into the WTP is approximately 45- 50L/s, while the return water from the sludge ponds only runs 
at 2L/s, controlled by a pump. Therefore, there is only approximately 5% return of supernatant into the 
WTP. 

The following bypass lines are located in the WTP: 

• Bypass line from the combined raw water pipe just prior to the treatment process to the Town 
Reservoir (line is closed and has never been used); 



 

GBA • Page | 11 

• Bypass of the clarification step;  
• Bypass line for the Town Reservoir (not in use).  

All of the bypass lines require manual activation and to date have never been used. All valves are labelled 
and locked and require approval from the Director of Infrastructure and Environment prior to activation. 

Spare pumps and parts are always kept on-hand by Council in case of faults and failure. Any issues are 
therefore dealt with very promptly without any significant interruption or disruption to operations. 
 

3.1.1 Infrastructure 

Table 3: Cloncurry Drinking Water Scheme infrastructure details. 

Component Details 

Source Name Lake Julius 

Details Allocation: 950 ML/year 

% of Supply 60% 

Reliability Water source is reliable, however, NWQWP is not 

Catchment 

Categorisation 
Class IV Vulnerability, Unprotected Catchment  

Contamination 

Sources 
Recreational water activities, livestock grazing, mining activities 

Water Quality Issues 

High pH (typically >8) 

Elevated Iron and Manganese 

Fluctuating Turbidity 

Name Cloncurry River 

Details 

Water is sourced from 3 wells (Main Well (5m deep),  River Well 1 (9m 

deep), River Well 2 (9m deep); and 4 Bores (bore 1, bore 2, bore 4 and 

bore 5) 

% of Supply 20 

Reliability  Water is reliable, subject to power outages 

Catchment 

Categorisation 
Class IV Vulnerability, Unprotected Catchment 

Contamination 

Sources 
Recreational water activities, livestock grazing, mining activities 

Water Quality Issues 
Elevated Iron and Manganese 

Fluctuating Turbidity 

Name Bore 1 Bore 2 Bore 4 Bore 5 

Details 

Artesian RN: 

184610 

Depth: 14m 

Drill Date: 2021 

Artesian RN: 

184626  

Depth: 15m 

Drill Date: 2021 

Artesian RN: 

184625 

Depth: 11m 

Drill Date: 2021 

Artesian RN: 

184589 

Depth: 23.5m 

Drill Date: 2021 



 

GBA • Page | 12 

Component Details 

Aquifer: 

Cloncurry River 

Alluvium 

Details: Sealed 

Aquifer: 

Quaternary - 

Undefined  

Details: Sealed 

Aquifer: 

Cloncurry River 

Alluvium  

Details: Sealed 

Aquifer: 

Cloncurry River 

Alluvium 

Details: Sealed 

% of Supply 20 

Reliability  Reliable. 

Catchment 

Categorisation 
Class II Vulnerability  

Contamination 

Sources 
Agricultural practices, mining, septic discharges, industrial waste. 

Water Quality Issues Elevated Iron and Manganese. 

Name Chinaman Creek Dam  

Details 
Constructed: 1993 

Capacity: 2,750 ML 

& of Supply 0% can be used as a back-up supply in emergencies. 

Reliability  Water and infrastructure reliable 

Catchment 

Categorisation 
Class IV Vulnerability, Unprotected Catchment 

Contamination 

Sources 
Recreational water activities, livestock grazing, mining activities 

Water Quality Issues 

Taste and Odour Issues 

Elevated Iron and Manganese 

Fluctuating Turbidity 

Source 
Infrastructure 

Type North West Queensland Water Pipeline 

Description Owned/Operated: SunWater (right up until where the pipeline enters 

the WTP). 

Length: ~40km  

Treatment 

Water Treatment Plant  

Constructed: 1996 

Upgraded: Major upgrades occurred in 2013/14 

Design Capacity: 105 L/s  

Output: 9.07 ML/day (24 hr operation) 

Powdered Activated 

Carbon (PAC) Dosing 

One dosing pump, 1000L vat fitted with a mixer and pipe work with 

non-return valves. Feed water is fed manually. Dosing rate is 20mg/L. 

Potassium 

Permanganate Dosing 

Under normal operation, dosing is automatic. Duty stand-by pump 

arrangement. Pumps are calibrated weekly. Discrepancy alarms are 

sent to SCADA for corrective actions.  



 

GBA • Page | 13 

Component Details 

Soad Ash Dosing 

Duty stand-by pump arrangement. Pumps are calibrated weekly. 

Soda Ash solution is batched automatically. Discrepancy alarms are 

sent to SCADA for corrective actions. 

ACH Coagulant Dosing 

Dosing pumps run automatically when the WTP starts up, manual 

mode can be used as required. Chemical comes prepared in 1000L 

boxes that are fed into the base tanks inside the dosing shed. 

Amount of chemical required is determined via. Jar Testing. 

Drawdowns are performed to ensure correct dosing. 

Duty stand-by pump arrangement. Pumps are calibrated weekly. 

Discrepancy alarms are sent to SCADA for corrective actions. 

Polymer Dosing 500L Mixing Tank, 500L dosing tank, pump skid and control panel. 

Treatment 
Infrastructure 

Vacuum Chambers 

Cylindrical tank 4.6m high, constructed from polyethylene (HDPE). 

Provides water to the clarification unit in a pulsating manner. Water is 

drawn up via. the vacuum pump and when the high level is reached 

the release valve lets water in to the chamber and the water enters 

the flocculation/clarification unit. 

Clarification Unit 

Water is clarified by a pulsed sludge blanket. The sludge blanket is 

stabilised by tube settlers which consists of distribution laterals, 

clarified water launders and auto de-sludge and drainage facilities. 

Filter Unit 

Rapid gravity, dual media filters the water from the clarifier. Filters 

have a constant flow rising level control and include header/lateral 

floors, distribution baffles, backwash launders and drainage facilities. 

Flow of water is controlled by actuated butterfly valves located in the 

inlet and outlet pipe work of the filter. 

Filter is cleaned by a cleaning cycle which is started either manually or 

automatically (based on head loss, filter effluent Turbidity or time 

lapse of 72 hours). 

Disinfection 

Chlorine Gas 

Two Chlorination stations, each containing two cylinders. One station 

operates whilst the other remains in standby mode. When one 

station runs out of Chlorine, the other will automatically start 

operating. One station will generally last between 5- 9 days, 

depending on water usage. 

Dosing arrangement is flow paced but can be manually adjusted as 

required. Target Free Chlorine residual measured after the Clear 

Water Tank is between 2- 2.5 mg/L.  

Distribution 
and 
Reticulation 
System 

Pipe material Polypipe 

Diameter 
450mm runs to the intersection of Short and Shaeffe Streets, from 

here diameter changes to 100mm or 300mm. 

Age range 25 years @ 2023 

Approx. % of total 

length 

100% 



 

GBA • Page | 14 

Component Details 

Areas where potential 

long detention periods 

could be expected? 

Hospital and Airport. 

Areas where low water 

pressure (e.g. < 12 m) 

could be expected 

during peak or other 

demand periods? 

None. 

Reservoirs 

Name Town Water Reservoir 

Age 15 years (@2024) 

Capacity 2.5 ML 

Location South side of the WTP. 

Roofed (Y/N) Yes. 

Vermin-proof (Y/N) Yes. 

Runoff directed off 

roof (Y/N) 

Yes. 

Sludge Ponds  

Water from the sludge ponds can be fed back to the head of the WTP. 

Settling and detention is used to reduce the contamination load by 

only skimming water from the top and taking water from the far end 

of the sludge ponds to feed back to the WTP. 

 



 

GBA • Page | 15 

 

Figure 3: Cloncurry Drinking Water Supply Schematics. 

OCP3 

CCP1 
CCP2 
CCP3 
OCP2 



 

GBA • Page | 16 

 

Figure 4: Cloncurry WTP Schematics. 

  

CCP1 
CCP2 
CCP3 

CCP3 



 

GBA • Page | 17 

 

Table 4: Cloncurry Distribution System. 



 

GBA • Page | 18 

4.0 DAJARRA DRINKING WATER SCHEME 

The Dajarra Drinking Water Scheme consists of three sub-Artesian bores; Windmill Bore, High School 
Bore and Bore #1. In 2020, Council commissioned a Water Treatment Plant for the scheme to combat 
water quality  issues within the town and in 2023. The Dajarra scheme also has one reservoir which is 
utilised in the normal operation of the scheme. The WTP and town reservoir are located in a locked 
compound on the western edge of the town (access off the Boulia-Mt Isa Highway); Figure 5. 

 

Figure 5: Dajarra drinking water infrastructure locations. 

4.1 Water Treatment Plant 

Water treatment in Dajarra involves a three-stage process which includes Media Filtration, Nanofiltration 
and Disinfection. Raw water is manually pumped from each bore into the Mixing Tank. Multimedia 
Filtration feed pumps then pass the raw water through Multimedia Filters (MMF) which act as a pre-
treatment to Nanofiltration, removing suspended solids in the feed water and minimising the risk of 
particulate and biological matter fouling the downstream Nano filters. The MMFs have a fully automatic 
backwashing cycle, which is done using feed water. The filters are backwashed based on differential 
pressure or time. The filter medium consists of an anthracite layer over a sand later which ensures more 
penetration of the suspended matter into the filter bed, resulting in more efficient filtration and longer 
runs between cleaning. The sand was last replaced in 2023 when the filters started to go out of spec. 

From the MMFs, treated water passes through additional 5-micron pre-filter Cartridge Filters and is then 
dosed with Antiscalent (Osmotreat SI) before being fed into a single duty Nano filter (NF). The NF feed 
water is fed into two separate streams, permeate and concentrate. The NF concentrate is discharged 
from the WTP at 200 kPa, collected and disposed of at the Dajarra sewerage treatment plant. The 
permeate and is conditioned by being passed through a Calcite Filter which adds necessary hardness 
and alkalinity to the permeate. The permeate is then dosed with Sodium Hypochlorite (8- 12% 
concentration). The Sodium Hypochlorite dosing pump is a variable speed and dosing which is adjusted 
in response to changes in the treated water flow.  Permeate conductivity meters measure the permeate 



 

GBA • Page | 19 

quality. If the high conductivity warning is activated then the off-spec permeate will be diverted to the 
CIP tank. If the warning remains active for 300 seconds, then the off-spec alarm will generate and the 
WTP will be under fault. If the warning deactivates within 300 seconds then the off-spec valve will close 
and the Nanofiltration outlet will diver the permeate to the calcite filters. 

The NF unit requires cleaning based on the water quality of the feed water, which usually occurs at 
quarterly intervals but sometimes, more frequently. The cleaning procedure comprises of the chemical 
addition procedure, chemical mixing procedure, CIP solution recirculation procedure, soaking procedures 
and post soak recirculation procedure. Waste generated after CIP is neutralised before discharging to local 
sump. 

Following treatment, water is pumped to an elevated reservoir before being reticulated to the town. 

Due to difficulties in obtaining permanent Water Operators in Dajarra, Council have sought assistance form 